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SPARE PARTSGROMMY 16 / 12PLAY 26 / 24 / 20 2021 - 2022
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Grease + Threadlocker

Grease

Threadlocker

Apply grease to the shaft, and locker to the threads
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Grease + Threadlocker

Grease

Threadlocker

Apply grease to the shaft, and locker to the threads
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FRAME
HANGER 
SCREW BOLT M3X8
SCREW BOLT M5X10

SET1
3Nm
3Nm

1
1
1
1

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION

5
6
7
8

SCREW BOLT M4X8
BATTERY COVER
SCREW BOLT M5X10
CABLE GUIDE RUBBER

SET1
099.21023

099.21022

3Nm

5Nm

1
1
2
1

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION

099.00061 SET 1: HANGER M073 HANGER (x1) / SCREW BOLT M4X8  (x1)

PART NUMBER DESCRIPTION COMPONENTS
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BATTERY T10 MOTOR SPROCKET
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FRAME
FORK 
FOOTREST
MOTOR COVER L/R
CHAIN COVER 12” UPPER /LOWER
CHAIN COVER 16” UPPER /LOWER
CONTROLLER COVER L/R
SCREW BOLT 
PHILIPS BOLT
M4 NUT

M4 x 16
M5 x 16
M4 x 12
M4 x 6
M4 NUT
M10 WHEEL NUT
DISPLAY - THROTTLE
CHAIN TENSIONER
TORX T10  BOLT
MOTOR + GEARBOX GROMMY 12/16

099.20507
099.20508
099.20506
099.20505
099.20509

099.20511
099.20504
099.20512

099.20500

1Nm
1Nm

1Nm
6Nm
3Nm
2Nm

6Nm

1Nm

1
1
1
1
1
1
1
2
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1
3
2
2
2 
2
1
2
1
1

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION ITEM No. QTY. PART NUMBERDESCRIPTION

099.20502 
099.20503 
099.20510
099.20519
099.20520
099.20521
099.20522
099.20523
099.20525

BATTERY CHARGER
BATTERY
10T SPROCKET
STICKERS COVER GROMMY 12” BLACK
STICKERS COVER GROMMY 16” BLACK
STICKERS COVER GROMMY 12” SILVER
STICKERS COVER GROMMY 16” SILVER
STICKERS COVER GROMMY 12”/16” RED #93
STICKERS COVER GROMMY 12”/16” BLUE #73

PART NUMBER DESCRIPTION

TORQUE

HANGER M073

SET 1


